
R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

Rev. date (09.2014)

cougar
Exploded views / Part lists

On the following pages you will find the parts used to assemble this product. 
Please note that some spare parts cannot be purchased individually but are 
part of a complete kit. Please also note that for some spare parts extra deliv-
ery time may occur.



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

2

Cougar

Contents

Frame...................................................................................... 3

Seat......................................................................................... 6

Tilt, brakes and wheels...................................................... 11

Tray, armrest, hip support and pommel........................... 14

Leg- and foot rests, foot box, fixlocks and heel stop.... 17

Transport fitting, cane holder and back adjustment...... 20



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

3

Cougar

Seat and back

25
1

20
6

20
7

26
6

22
3

25
0

21
1

21
0

20
3

22
2

20
1

2
20

6

67 43

20
8

66

2

20
9

65

20
2

3

22
2

65 43

22
1

22
0

26
3

22
7

25
9

26
0

26
1

26
2

25
5

26
4

25
8

26
5

25
4

25
7

25
6

60

36

25
3

24
9

26
8

25
2

24
8

67
23

3
23

8
40

23
2

23
5

8
81

24
0

23
6

82
23

4
44

43

36
24

7

23
0

24
5

36

24
6

20
7

21
7

21
8

21
9

21
6

21
4

21
5

22
9

22
8

24
4

65

2

36

26
7

fja
P

os
 2

53
 c

ha
ng

e.
 P

os
 2

67
 a

dd
ed

28
.0

3.
06

2

P
E

R

T:
\T

E
G

N
\E

xp
lo

de
\C

O
M

FO
R

T

06
.0

2.
06

P
os

 2
12

 d
el

et
ed

Fa
x:

 7
5 

66
 5

1 
92

M
ai

l: 
r8

2@
r8

2.
dk

S
ig

n.
:

A
pp

.:

D
at

e:

D
at

e:

S
ur

fa
ce

:
M

at
er

ia
l:

P
ro

du
ct

:
P

ar
t o

f:

Ti
tle

:

S
ca

le
:

D
ra

w
in

g 
no

.:

fja

Fr
am

e 
A

ss
em

bl
y

C
om

fo
rt

79
21

2
Fo

rm
at

:

A
3

3

P
E

R

09
.0

5.
06

pl
ug

 f.
 e

lli
pt

ic
-tu

be
  a

dd
ed

 (p
os

26
7)

12
-0

5-
20

05
1:

7

W
ei

gh
t:

1

P
ar

al
le

lv
ej

 3
87

51
 G

ed
ve

d
Ti

l: 
  7

9 
68

 5
8 

88

P
rin

te
d:

 1
8-

08
-2

00
8



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

4

Cougar

Position No. Description Quantity Unit of Measure Ean code

2 1106025 WASHER M6 Ø16/Ø6,4 X 1,6 6 PCS 5707292404664

3 0659580 BUTTON HEAD SCREW 6*30 MM 2 PCS 5707292139481

8 1130600 STAINLESS WASHER 6MM 2 PCS 5707292140517

36 74090 MOUNTING FOR FRONTFORK 6 PCS 5707292374066

40 1100490 SPRING WASHER M6  STAINLESS 12 PCS 5707292411297

43 1631080 STAINLESS LOCK NUT 8MM 6 PCS 5707292141453

44 0609825 STAINLESS INSEX SCREW 8*25 2 PCS 5707292138583

60 74662 LOCK, MOVING PART 2 PCS 5707292401380

65 1631060 STAINLESS LOCK NUT 6MM 26 PCS 5707292141446

66 0609827 STAINLESS INSEX M6*20 2 PCS 5707292375049

67 0602425 INSEX M6*25  RUSTFRI 20 PCS 5707292404596

81 0659005 INSEX BUTTON HEAD M6*10,STAINL 2 PCS 5707292423740

82 0609835 STAINLESS INSEX SCREW 8*35 2 PCS 5707292138606

201 74703 FRONT WHEEL, LOWER, LEFT 1 PCS 5707292411631

202 74705 FRONT WHEEL, UPPER LEFT 1 PCS 5707292411648

203 5097016-1 Holder front wheel,left, compl 1 PCS 5707292513854

206 0602460 INSEX M6*60, STAILNESS 4 PCS 5707292400727

207 1105080 STAINLESS WASHER 8MM 4 PCS 5707292140364

208 0603545 INSEX,LOW HEAD M8*45,STAINLESS 2 PCS 5707292138248

209 74654 BUSH Ø16/Ø8, 1*21, COUGAR 2 PCS 5707292411662

210 2985210 BALL BEARING 2 PCS 5707292379412

211 1100220 LOCKRING F. 28 MM BORING, RF. 1 PCS 5707292392671

214 74702 FRONT WHEEL LOWER, RIGHT 1 PCS 5707292411686

215 74704 FRONT WHEEL UPPER, RIGHT 1 PCS 5707292411693

216 5097005-1 Holder front wheel,right,compl 1 PCS 5707292513847

217* 74690-23 LOWER FRAME WELDED, SIZE 1, BLUE 1 PCS 5707292417480

74690-27 LOWER FRAME WELDED, SIZE 1, RED 1 PCS 5707292417497

74690-54 LOWER FRAME WELDED, SIZE 1, SILVER 1 PCS 5707292413031

74691-23 LOWER FRAME WELDED, SIZE 2, BLUE 1 PCS 5707292417503

74691-27 LOWER FRAME WELDED, SIZE 2, RED 1 PCS 5707292417510

74691-54 LOWER FRAME WELDED, SIZE 2, SILVER 1 PCS 5707292413000

74692-23 LOWER FRAME WELDED, SIZE 3, BLUE 1 PCS 5707292417527

74692-27 LOWER FRAME WELDED, SIZE 3, RED 1 PCS 5707292417534

74692-54 LOWER FRAME WELDED, SIZE 3, SILVER 1 PCS 5707292413048

74693-23 LOWER FRAME WELDED, SIZE 4, BLUE 1 PCS 5707292417541

74693-27 LOWER FRAME WELDED, SIZE 4, RED 1 PCS 5707292417558

74693-54 LOWER FRAME WELDED, SIZE 4, SILVER 1 PCS 5707292413055

218* 74602-23 TUBE FOR FRAME, RIGHT, BLUE 1 PCS 5707292417442

74602-27 TUBE FOR FRAME, RIGHT, RED 1 PCS 5707292417459

74602-54 TUBE FOR FRAME, RIGHT, SILVER 1 PCS 5707292413017

219* 74603-23 TUBE FOR FRAME, LEFT, BLUE 1 PCS 5707292417466

74603-27 TUBE FOR FRAME, LEFT, RED 1 PCS 5707292417473

74603-54 TUBE FOR FRAME, LEFT, SILVER 1 PCS 5707292413024

220 74708 WHEEL SUSPENSION INNER LEFT 1 PCS 5707292411723

221 74710 WHEEL SUSPENSION OUTHER LEFT 1 PCS 5707292411730

222 74683 LOCK, MOVING PART, SHORT 4 PCS 5707292425904

223 2501500 FERRULE D12*0,5-1,5 INT.BLACK 2 PCS 5707292143952

227 74667 PINBOLT FOR ACTUATOR, COUGAR 2 PCS 5707292411747

228 74709 WHEEL SUSPENSION INNER RIGHT 1 PCS 5707292411754



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

5

Cougar

229 74711 WHEEL SUSPENSION OUTHER RIGHT 1 PCS 5707292411761

230* 74758-23 CROSS TUBE, SIZE 1 LOWER FRAME, BLUE 1 PCS 5707292419361

74758-27 CROSS TUBE, SIZE 1 LOWER FRAME, RED 1 PCS 5707292419378

74758-54 CROSS TUBE, SIZE 1 LOWER FRAME, SILVER 1 PCS 5707292419385

74607-23 CROSS TUBE 40X20, SIZE 2, BLUE 1 PCS 5707292419415

74607-27 CROSS TUBE 40X20, SIZE 2, RED 1 PCS 5707292419422

74607-54 CROSS TUBE 40X20, SIZE 2, SILVER 1 PCS 5707292419439

74614-23 CROSS TUBE 40X20, SIZE 3, BLUE 1 PCS 5707292419446

74614-27 CROSS TUBE 40X20, SIZE 3, RED 1 PCS 5707292419453

74614-54 CROSS TUBE 40X20, SIZE 3, SILVER 1 PCS 5707292419460

74621-23 CROSS TUBE 40X20, SIZE 4, BLUE 1 PCS 5707292419477

74621-27 CROSS TUBE 40X20, SIZE 4, RED 1 PCS 5707292419484

74621-54 CROSS TUBE 40X20, SIZE 4, SILVER 1 PCS 5707292419491

232 74712 FRAME GUIDE, COUGAR 2 PCS 5707292411778

233 74713 COVER FOR FRAME GUIDE, COUGAR 4 PCS 5707292411785

234 74715 END BLOCK, LEFT, COUGAR 1 PCS 5707292411792

235 74656 SHAFT Ø16, COUGAR 2 PCS 5707292411808

236 74631 COVER FOR BELT, FRAME GUIDE 2 PCS 5707292406101

238 0602430 INSEX M6*30  RUSTFRI 12 PCS 5707292407276

240 1940000 PLASTITE 60, 3,5*9,5 8 PCS 5707292142559

244 74714 END BLOCK, RIGHT, COUGAR 1 PCS 5707292411815

245* 74727 Ø20 CROSS TUBE, SIZE 1, 1 PCS 5707292412300

74609 Ø20 CROSS TUBE, SIZE 2 1 PCS 5707292412195

74616 Ø20 CROSS TUBE, SIZE 3 1 PCS 5707292412218

74623 Ø20 CROSS TUBE, SIZE 4 1 PCS 5707292412232

246 1102600 WASHER 16*22*2 MM, FZB 2 PCS 5707292400680

247* 74763 CROSS TUBE 40X20, SIZE 1 2 PCS 5707292412324

74606 CROSS TUBE 40X20, SIZE 2 2 PCS 5707292403087

74613 CROSS TUBE 40X20, SIZE 3 2 PCS 5707292403131

74620 CROSS TUBE 40X20, SIZE 4 2 PCS 5707292403193

248 74839 ELEVATION TUBE 1 PCS 5707292411983

249 72215 FERRULE FOR PANTHER 1 PCS 5707292106667

250 74837 INNER TUBE FOR ELEVATION 1 PCS 5707292411990

251 0602492 HEXAGON SCREW M8*40 22S, A2 1 PCS 5707292412942

252 74641 SADDLE-WASHER, ELEVATION TUBE 1 PCS 5707292405654

253 3501501 R82 HANDLE M8*15MM NUT 1 PCS 5707292413949

254 74770 UPPER PART, ANTITIP 2 PCS 5707292411617

255 74771 LOWER PART, ANTITIP 2 PCS 5707292411624

256 0310520 PULL SPRING B 1,5X12XTÆTV.X55,5IN 2 PCS 5707292406361

257 0532210 SPAN PIN DIN 1481 3*22 STAINLESS 2 PCS 5707292423313

258 6109361 SPRINGHOLDER F/ANTI TIP SAFETY COUG 2 PCS 5707292415479

259 0506519 STAINLESS BLIND RIVET 4*12 1 PCS 5707292137388

260 72298 WHEELHOLDER FOR ANTITIP DEVICE 1 PCS 5707292399564

261 74642 LOCKING EYE BOLT, ANTTIP,COUGA 2 PCS 5707292415752

262* 74677 EXTENSION BAR F. ANTITIP,LONG 1 PCS 5707292415844

74676 EXTENSION BAR F. ANTITIP,SHORT 1 PCS 5707292415837

263 1781030 STAINLESS NUT M3 2 PCS 5707292415769

264 0662000 BUTTON HEAD SCREW 8*20 STAINL. 2 PCS 5707292139573

265 0602196 INSEX M6*75 CH  STAINLESS 2 PCS 5707292423269

266 1202010 NORD-LOCK SKIVE Ø 8MM. 1 SET 5707292419712

267 74767 PLUG FOR ELLIPSE 20 * 40 1 PCS 5707292412669



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

6

Cougar

Frame

p
o
s
 1

4
2
 a

d
d
e
d
 (

s
e
a
t 
p
la

te
)

0
9
.0

2
.0

7
9

s
ra

P
o
s
 1

0
->

3
 +

 3
1
->

7
+

 P
o
s
 4

0
 a

d
d
e
d

P
e
r

s
ra

P
o
s
 1

6
7
 a

d
d
e
d

1
3
.0

2
.0

8

M
a

il:
 r

8
2

@
r8

2
.d

k

S
ig

n
.:

A
p

p
.:

D
a

te
:

D
a

te
:

S
u
rf

a
c
e

:
M

a
te

ri
a

l:

P
ro

d
u
c
t:

P
a

rt
 o

f:

T
it
le

:

S
c
a

le
:

D
ra

w
in

g
 n

o
.:

fj
a

S
e
a
tp

o
in

t 
A

s
s
e
m

b
ly

C
o
u
g
a
r

7
9
2
2
3

1
:7

.5
2
8
-0

4
-2

0
0
5

T
:\
T

E
G

N
\E

x
p
lo

d
e
\C

O
M

F
O

R
T

T
o
l: 

D
S

/I
S

O
 2

7
6
8
-m

W
e

ig
h
t:

1
9
3
3
8
g

F
o

rm
a

t:

A
3

1
2

P
o
s
 1

0
7
->

p
o
s
 1

0
6

0
1
.0

9
.1

0
p
e
r

1
1

1
1
.0

2
.0

9

P
a

ra
lle

lv
e

j 
3

8
7

5
1
 G

e
d

v
e

d
T

il:
  

 7
9

 6
8

 5
8

 8
8

F
a

x
: 

7
5

 6
6

 5
1
 9

2

1
0

7
1

7
7

9
9

5
7

9
7

1
4

2

7
8

321

1
5

5 4

1
43 1
271
38 69 1
1

2
0

2
1

2
2

2
3

2
7

3
0

2
9

2
8

2
6

2
4

2
5

1
9

1
8

4
7

1
7

2
4

2
6

4
6

5
0

5
1

7
3

7
5

5
5

5
6

7
4

5
2

5
4

7
2

6
6

6
9

7
0

6
5 9
3

6
5

6
4

6
8

6
3

6
7

6
6

5
8

6
0

4
5

5
9

4
1

6
1

6
2

4
1

4
0

4
1

4
5

8
5

9
1

9
0

9
2

8
8

3
8

7
4

7
5

8
4

3
5

3
4

9
4

1
3

6

3
3 4

0

3
2 4

4

7

4
1

8
9 1

4
2

3
9

4
3

8
7

8
6

7
6

4
9

3
7

3
6

4
8

5
1

7

O
n

ly
 f

o
r 

w
o

o
d

 b
a

c
k

1
4

6

1
0

4 1
0

6

9
5

9
5

1
1

4

1
1

3

1
1

8
1

1
4

1
1

2

5
1

4

5
1

6

5
1

5
5

1
9

5
1

8
5

2
0

5
2

1

5
2

2

6
7

1
2

9

1
3

5

6
5

1
3

0

1
3

5

1
3

4
1

3
3

1
3

1

1
3

9
1

0
4

1
1

7

5
2

3

9
6

4
5

9
8

4
3

0

5
7

S
iz

e
 1

+
2

4
5

1
0

6

O
p

ti
o

n

6
0

7
9

9
4

8
0

6
1

9

1
2

8

1
2

0

1
1

7

1
1

9

1
3

2
1

1
5

1
1

6

1
6

2

1
6

3

1
3

7

O
p

ti
o

n

4
0

1
4

0

4
0

1
4

1

1
6

4

1
4

5

1
4

3

1
4

4

1
6

1

1
6

6

1
0

5

1
0

0

4
3

1
4

2
8

4
2

9

S
iz

e
 3

+
4

1
6

7

4
0

S
iz

e
 3

 a
n
d
 4

 o
n
ly



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

7

Cougar

Position No. Description Quantity Unit of Measure Ean code

1 74728 SEAT POINT BRACKET, COUGAR 2 PCS 5707292410627

2 1106025 WASHER M6 Ø16/Ø6,4 X 1,6 2 PCS 5707292404664

3 0659580 BUTTON HEAD SCREW 6*30 MM 6 PCS 5707292139481

4 74658 STICK FOR GEAR, COUGAR 2 PCS 5707292410634

5 74726 GEAR WHEEL Z=12/Z=14, COUGAR 2 PCS 5707292410641

6 74729 COVER FOR SEAT BRACKET, COUGAR 2 PCS 5707292410658

7 74633 SEAT TILT BRACKET LEFT/RIGHT 1 PCS 5707292405852

8 1130600 STAINLESS WASHER 6MM 2 PCS 5707292140517

9 0602460 INSEX M6*60, STAINLESS 2 PCS 5707292400727

11 1940026 PLASTFAST  PHX 5*16 PH    A2 4 PCS 5707292408433

12 74663 SWIVEL PIN Ø8 FOR GASSPRING 2 PCS 5707292410665

13 1761200 VERSUS NUT 12*1, FINE THREADED 2 PCS 5707292141545

14 1145060 LOCKING WASHER, AXLE STAINLESS 2 PCS 5707292375056

15 74659 CAP Ø38.5, COUGAR 2 PCS 5707292410672

16 0631001 INSEX UNDERS. M10*25, RUSTFRI 2 PCS 5707292392329

17 74725 GEAR WHEEL Z=80, LEFT 1 PCS 5707292410689

18 74723 COVER LEFT, FOR GEAR WHEEL 1 PCS 5707292410696

19 0506504 RIVET TAS D 56 BS 4,1x8,5 8 PCS 5707292395818

20 74848 BRACKET JOINT LOWER LEFT, SEAT 1 PCS 5707292410474

21 6108199 PLASTIC WASHER BLACK Ø20*40*0,5MM 1 PCS 5707292395085

22 74637 BRACKET JOINT,UPPER LEFT, BACK 1 PCS 5707292405883

23 74660 SHAFT NUT, COUGAR 2 PCS 5707292410702

24 1101000 CENTER SPRING WASHER 8MM 4 PCS 5707292140173

25 0661500 BUTTON HEAD SCREW 8*16 STAINL. 2 PCS 5707292139559

26 80617 SLIDEBAR 50*15*8,M8*2 2 PCS 5707292405401

27 74680 LOCKING PIN, SEAT/BACK 1 PCS 5707292410610

28 1145090 LOCKING DISK 9MM,DIN6799,RUSTP 1 PCS 5707292140609

29 0310110 STAINLESS SPRING 1,1*10,2indv.*50*11 1 PCS 5707292400826

30 1310720 DISTANCE PCS. NATURAL 18*12,8*25 1 PCS 5707292400666

32 74724 GEAR WHEEL Z=80, RIGHT 1 PCS 5707292410719

33 74722 COVER RIGHT, FOR GEAR WHEEL 1 PCS 5707292410726

34 74849 BRACKET JOINT LOWER RIGHT,SEAT 1 PCS 5707292410481

35 74636 BRACKET JOINT, LOW,RIGHT, BACK 1 PCS 5707292405876

36 74090 MOUNTING FOR FRONTFORK 2 PCS 5707292374066

37* 74706 CROSS TUBE, SIZE 1 SEAT POINT 1 PCS 5707292415547

74608 CROSS TUBE ,SIZE 2 SEAT POINT 1 PCS 5707292403100

74615 CROSS TUBE, SIZE 3, SEAT POINT 1 PCS 5707292403162

74622 CROSS TUBE, SIZE 4, SEAT POINT 1 PCS 5707292403216

38* 74624 SIDE PART SIZE 1, SEAT , 392mm 2 PCS 5707292411426

74625 SIDE PART SIZE 2, SEAT, 400mm 2 PCS 5707292403223

74626 SIDE PART SIZE 3, SEAT, 450mm 2 PCS 5707292403230

74627 SIDE PART, SIZE 4,SEAT, 500mm 2 PCS 5707292403247

39* 74539 FRONT SEATPROFILE WELDED SIZE 1 1 PCS 5707292411051

74536 FRONT SEATPROFILE WELDED SIZE 2 1 PCS 5707292409928

74537 FRONT SEATPROFILE WELDED SIZE 3 1 PCS 5707292409935

74538 FRONT SEATPROFILE WELDED SIZE 4 1 PCS 5707292409942

40 1100490 SPRING WASHER M6  STAINLESS 10 PCS 5707292411297

41 0602205 STAINLESS INSEX M6*16 14 PCS 5707292404732

42 0602195 INSEX M6*12 STAINLESS 4 PCS 5707292404701



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

8

Cougar

43 1631080 STAINLESS LOCK NUT 8MM 2 PCS 5707292141453

44 0615010 INSEX M8*30 FZB, SHORTENED 2 PCS 5707292367990

45 80609 SLIDEBAR 40*15*8, M6*2 6 PCS 5707292405418

46* 74696 SEATBRACE WELDED SIZE 1 1 PCS 5707292411129

74697 SEATBRACE WELDED SIZE 2 1 PCS 5707292410740

74698 SEATBRACE WELDED SIZE 3 1 PCS 5707292411136

74699 SEATBRACE WELDED SIZE 4 1 PCS 5707292411143

47 0662000 BUTTON HEAD SCREW 8*20 STAINL. 4 PCS 5707292139573

48* 74842 SIDE PART, RIGHT, SIZE 1 390mm 1 PCS 5707292412805

74840 SIDE PART, RIGHT, SIZE 2 430mm 1 PCS 5707292410757

74844 SIDE PART RIGHT SIZE 3-4 530mm 1 PCS 5707292415639

49* 74843 SIDE PART, LEFT, SIZE 1, 390mm 1 PCS 5707292412812

74841 SIDE PART, LEFT, SIZE 2 430mm 1 PCS 5707292410764

74845 SIDE PART LEFT SIZE 3-4, 530mm 1 PCS 5707292415653

50* 74833 HAND-BRACE SIZE 1 1 PCS 5707292411501

74824 HAND-BRACE SIZE 2 1 PCS 5707292411471

74825 HAND-BRACE SIZE 3 1 PCS 5707292410771

74828 HAND-BRACE SIZE 4 1 PCS 5707292411495

51* 2500560 GRIP F/ø22 HANDBRACE 800MM 1 PCS 5707292388537

2500565 COVER F/Ø22 HANDBRACE 640MM 1 PCS 5707292410573

2500566 COVER F/Ø22 HANDBRACE 690MM 1 PCS 5707292413123

2500567 COVER F/Ø22 HANDBRACE 740MM 1 PCS 5707292413130

52 74762 TOOTHED SUPPORT, HANDEL 2 PCS 5707292410788

53 1073656 STEELBOLT M8*60 STAINLESS 2 PCS 5707292412867

54 74802 TOOTHED HOLDER, RIGHT 1 PCS 5707292412348

55 74803 TOOTHED HOLDER, LEFT 1 PCS 5707292449849

56 80613 SLIDEBAR 100*15*8, M6*2 2 PCS 5707292410818

57 1106025 WASHER M6 O16/O6,4X1,6 4 PCS 5707292404664

58* 74679 CROSS TUBE,BACK, SIZE 1 260mm 2 PCS 5707292415486

74605 CROSS TUBE BACK, SIZE 2 310 mm 2 PCS 5707292403070

74612 CROSS TUBE,BACK SIZE 3 2 PCS 5707292403124

74619 CROSS TUBE,BACK, SIZE 4, 410mm 2 PCS 5707292403186

59 74531 PLUG FOR CROSS TUBE, COUGAR 4 PCS 5707292410825

60 74662 LOCK, MOVING PART 4 PCS 5707292401380

61 1105060 STAINLESS WASHER 6MM 4 PCS 5707292140357

62 0602450 INSEX M6*40 RUSTFRI 4 PCS 5707292400673

63 74738 HOLDER FRONT, BACK, COUGAR 1 PCS 5707292410832

64 74739 COVER BASK FOR HOLDER, COUGAR 1 PCS 5707292410849

65 1631060 STAINLESS LOCK NUT 6MM 8 PCS 5707292141446

66 0659550 BUTTON HEAD M6*20, STAINLESS 6 PCS 5707292139467

67 0659570 BUTTON HEAD SCREW 6*25 STAINL. 2 PCS 5707292139474

67 0602425 INSEX M6*25 STAINLESS 2 PCS 5707292404596

68 1489771 INSEX M8*50 STAINLESS LOW CH 1 PCS 5707292412850

69 74745 HOLDER FOR HEADREST 1 PCS 5707292410856

70 74746 COVER FOR HOLDER, HEADREST 1 PCS 5707292410863

71 05290940 CYL.STIFT Ø4,0X18 MM. 4 PCS 5707292426338

72 3503001 R82 HANDLE M8*15MM SCREW 1 PCS 5707292413925

73 2205950 BLOC-O-LIFT 729515 300N 1 PCS 5707292413178

74 2200010 RELEASE HOUSE 1 PCS 5707292142962

75 1761000 COUNTER NUT 10*1,0 FINE THREAD 1 PCS 5707292141538



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

9

Cougar

76* 970440-1 UPHOLSTERED WOODEN SEAT SIZE 1 1 PCS 5707292413086

970440-2 UPHOLSTERED WOODEN SEAT SIZE 2 1 PCS 5707292413093

970440-3 UPHOLSTERED WOODEN SEAT SIZE 3 1 PCS 5707292413109

970440-4 UPHOLSTERED WOODEN SEAT SIZE 4 1 PCS 5707292413116

77 5550140 COVER STRAP 2 PCS 5707292411822

78* 74611 CROSS TUBE SEAT FRAME, SIZE 3 1 PCS 5707292403117

74618 CROSS TUBE SEAT FRAME, SIZE 4 1 PCS 5707292403179

79 74735 PLUG FOR CROSS TUBE, COUGAR 2 PCS 5707292410887

80 0609827 STAINLESS INSEX M6*20 4 PCS 5707292375049

84 2205960 BLOC-O-LIFT 5273HX 200N 1 PCS 5707292413208

85 74648 BRACKET FOR BACKPLATE 4 PCS 5707292405999

86* 970302-1 WOODEN BACK SIZE 1 1 PCS 5707292413413

970302-2 WOODEN BACK SIZE 2 1 PCS 5707292414069

970302-3 WOODEN BACK SIZE 3 1 PCS 5707292414076

970302-4 WOODEN BACK SIZE 4 1 PCS 5707292414083

87* 970301-1 ADJUSTABLE BACK BELT SIZE 1 1 PCS 5707292413406

970301-2 ADJUSTABLE BACK BELT SIZE 2 1 PCS 5707292414038

970301-3 ADJUSTABLE BACK BELT SIZE 3+4 1 PCS 5707292414045

88 74765 PLUG FOR SIDE PART, LEFT 6 PCS 5707292410931

89 74766 PLUG FOR SIDE PART, RIGHT 6 PCS 5707292410948

90 0216000 RING F.CONNECTINGLINK 20*1,5MM 2 PCS 5707292135230

91* 5550116 PP ADJUSTABLE STRAP, BLACK 1 PCS 5707292374714

5550117 PP ADJUSTABLE STRAP, BLACK 1 PCS 5707292374721

5550130 RELEASE STRAP BACK SIZE 3-4 COUGAR 1 PCS 5707292411976

92 1810050 PLATESCREW DIN 7981C ST 2,9*13 12 PCS 5707292404671

93 1607002 LOCK NUT 8 MM, A2 1 PCS 5707292410955

94 82268 WIREMOUNTING BY PEDAL 1 PCS 5707292123039

95 2200050 SMALL RELEASE ARM 1 PCS 5707292143075

96 0380000 CABLE TIGHTER M5*23 1 PCS 5707292135933

97 6109348 PIN F. GASSPRING BACK 1 PCS 5707292186072

98 0310100 PRESSURESPRING 25 MM F.SPINDEL 1 PCS 5707292135513

99 3706256 BUTTON Ø25, M6 THREAD 1 PCS 5707292147219

100 0310152 STAINLESS SPRING. 1,2*12*30M 2 PCS 5707292388872

102 1105080 STAINLESS WASHER 8MM 2 PCS 5707292140364

104 5097000 REMOVABLE HANDLE FOR COUGAR 2 PCS 5707292420947

105 5097001 STATIONARY BRACKET, LEFT 1 PCS 5707292412744

106 0603540 INSEX LOW HEAD M8*16, STAINLESS 2 PCS 5707292412485

107 0609816 STAINLESS INSEX SCREW 8*16 2 PCS 5707292138569

112 74852 TUBE UPPER PART 1 PCS 5707292418586

113 80617 SLIDEBAR 50*15*8,M8*2 2 PCS 5707292405401

114 2985000 PRESSUREPLUG BLACK SOFT RUBBER 4 PCS 5707292145314

115 1607002 LOCK NUT, A2 4 PCS 5707292410955

116 1350005 DISTANCE PCS. BLACK 15*8,2*4MM 4 PCS 5707292425133

117 74749 ROTARY BUSH 1 PCS 5707292415974

118 1108000 WASHER 8MM 4 PCS 5707292140388

119 74678 BUSH ø8-M6, FOOTREST 2 PCS 5707292418562

120 74653 BUSH Ø12-M8, FOOTREST 2 PCS 5707292418555

128 0506513 STAINLESS BLIND RIVET Ø4, 8*12 2 PCS 5707292137326

129 74675 BUSH Ø8x28-M6, COUGAR 2 PCS 5707292412065

130 2203330 BLOC-O-LIFT 5255HZ 200N FAST 1 PCS 5707292423504



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

10

Cougar

131 2200030 BUTTON FOR RELEASE ARM 1 PCS 5707292143051

132 0659200 BUTTON HEAD SCREW 6*12 STAINL. 4 PCS 5707292139436

133 2200022 RELEASE LEVER, COUGAR 1 PCS 5707292412126

134 6118823 HOUSE FOR RELEASE, COUGAR 1 PCS 5707292412133

135 0659010 BUTTON HEAD M/FLANGE M6*10 FZB 4 PCS 5707292356819

136 74759 EXTENSION COUPLING, FOOTREST 2 PCS 5707292412140

137 1761000 COUNTER NUT 10*1,0 FINE THREAD 1 PCS 5707292141538

139 74812 STATIONARY BRACKET, RIGHT 1 PCS 5707292415813

140 74664 RECLAIN AD ON 1 PCS 5707292419767

141 74846 PIN, FOR STRAPBAG 2 PCS 5707292427731

142 0602207 INSEX M6*18, STAINLESS 14 PCS 5707292430380

143 0631860 INSEX 5*10, FZB 2 PCS 5707292139191

144 1125000 SCREENWASHER FZB BLACK 5/16*30 2 PCS 5707292140470

145 5550260 SYET SELEHOLDER,INDV.PANTHER 2 PCS 5707292178442

146 1350025 DISTANCE PCS, BLACK, 10*5*14MM 4 PCS 5707292439512

161 1631080 STAINLESS LOCK NUT 8MM 2 PCS 5707292141453

162 74768 LOCK SHAFT, HANDBRACE 2 PCS 5707292438669

163 1606275 LOCK NUT 4MM, LARGE PACK 2 PCS 5707292141347

164 74786 HANDLE FOR LOCK 2 PCS 5707292419866

165 0609721 INSEX 4*20 FZB 2 PCS 5707292439222

166 2501408 BLACK BLIND FERRULE 2 PCS 5707292143921

171 74769 LID FOR TOOTHED WHEEL 2 PCS 5707292468437

428 0602435 INSEX SCREW 6*35 4 PCS 5707292138132

429 74880 MOUNTING FOR HEADSUPPORT 1 PCS 5707292432230

430 81693 DISTANCE PART, SEAT/ADAPTOR 2 PCS 5707292117847

431 81219 BUSH FOR HEADRESTMOUNTING 2 PCS 5707292434265

514 74851 TUBE HEIGHT ADJUSTABLE 1 PCS 5707292418579

515* 0602451 INSEX M6*45, STAINLESS 2 PCS 5707292412461

0602470 INSEX M6*70, STAINLESS 2 PCS 5707292407870

516* 74801 TUBE HOLDER SIZE 2+4 1 PCS 5707292412331

74672 STAND FOR TUBE, COUGAR 1 PCS 5707292411938

517 74673 HOUSE, COUGAR FOOTREST 1 PCS 5707292412010

518 1237160 STAINLESS SCREW M10*30,POINTED 1 PCS 5707292415011

519 74674 FLANGE FOR FOOTREST, COUGAR 1 PCS 5707292412034

520* 74757 FOOT PLATE, LEFT, SIZE 1 1 PCS 5707292412041

74747 FOOT PLATE, LEFT, SIZE 2 1 PCS 5707292434074

521 1631080 STAINLESS LOCK NUT 8MM 1 PCS 5707292141453

522 0602491 INSEX M8*60, STAINLESS 1 PCS 5707292412058

523* 74756 FOOT PLATE, RIGHT, SIZE 1 1 PCS 5707292412157

74748 FOOT PLATE, RIGHT, SIZE 2 1 PCS 5707292434081

* CHOOSE SIZE



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

11

Cougar

31
3

30
1

30
2

65
31

0
30

9
31

2

30
4

30
5

30
6

30
7

33
2

33
1

33
0

34
0

34
1

32
1

20
7

43 32
2

32
0

31
1

34
2

34
3

35
1

35
0

35
5

35
3

35
7

35
8

35
9

36
2

36
0

34
4

34
6

33
4

33
3

W
ith

 e
xp

an
di

ng
 b

ra
ke

W
ith

ou
t e

xp
an

di
ng

 b
ra

ke

36
3

36
4

34
5

(r
ig

ht
)

37
0

37
1

(r
ig

ht
)

37
2

37
3

37
4

37
5

37
6

37
7

37
8

34
7

38
0

O
pt

io
n

37
9

35
6

35
6

35
6

36
1

38
1

32
3

31
2

38
2

32
5

31
4

31
5

32
4

31
6

31
7

31
8

31
9

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

06
-0

6-
20

05

fj
a

06
-0

3-
20

13

PE
R

D
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
21

5
Ti

tle A
ss

em
bl

y 
C

om
pl

et
e

It
em

 n
o

D

C
ou

ga
r

Pr
oj

ec
t

 

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\C
O

M
FO

R
T\

79
21

5

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

D



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

12

Cougar

Position Nummer Beskrivelse Antal Enhed Ean kode

65 1631060 STAINLESS LOCK NUT 6MM 2 PCS 5707292141446

93 1607002 LOCK NUT 8MM, A2 2 PCS 5707292410955

207 1105080 STAINLESS WASHER 8MM 4 PCS 5707292140364

301 74731 COVER INNER, BRAKE, 1 PCS 5707292412409

302 74730 COVER OUTER, BRAKE, COUGAR 1 PCS 5707292412416

303 6109200 M6 THREAD BUSH, BRAKING SYSTEM 2 PCS 5707292185952

304 74013 BRAKING ARM 1 PCS 5707292378033

305 74644 BRAKE BRACKET 1 PCS 5707292407955

306 0641100 B.H. W/FLANGE M6*10 2 PCS 5707292139245

307 0503175 BLACK CASE, Ø6,35*17,5MM 2 PCS 5707292137258

308 74764 BRAKING STICK 1 PCS 5707292435958

309 72338 MOUNTING 12X4X34,5 2 PCS 5707292107794

310 74138 SPRING FOR BRAKE, RIGHT 1 PCS 5707292377500

311 74139 SPRING FOR BRAKE, LEFT 1 PCS 5707292377517

312 0659500 BUTTON HEAD SCREW 6 PCS 5707292139450

313 0659550 BUTTON HEAD M6*20, STAINLESS 4 PCS 5707292139467

320 2965750 FRONT FORK WITH BOLT, 45MM 2 PCS 5707292415219

321 0602493 INSEX M8*65, STAINLESS 2 PCS 5707292423757

322* 3007865 150*30 WHEEL, AIR 2 PCS 5707292378477

3001500 200*50 BLACK/PMEUM W.O.BR 2 PCS 5707292145628

3007855 150*50 WHEEL, FLEXEL 2 PCS 5707292434364

3001600 200*50 BLACK/FLEXEL WHEEL 2 PCS 5707292425058

323 0310105 PRESSURESPRING  1,5*16,2 1 PCS 5707292465191

324 0683950 TIGHT-WASHER 16*22*0,5 2 PCS 5707292139733

330 2983053 BUSH WITH WASHER AND NUT 2 PCS 5707292416414

331 2983054 COMPL. STAINLESS Q-RELEASE 2 PCS 5707292416407

332* 3302400 20” WHEEL, RADIAL, AIR 2 PCS 5707292414779

3302410 22” WHEEL, RADIAL, AIR 2 PCS 5707292414793

3302420 24” WHEEL, RADIAL, AIR 2 PCS 5707292414809

3302200 20” WHEEL, RADIAL, FLEXEL 2 PCS 5707292414717

3302210 22” WHEEL, RADIAL, FLEXEL 2 PCS 5707292414724

3302220 24” WHEEL, RADIAL, FLEXEL 2 PCS 5707292414731

333* 3302500 20” WHEEL WITH DRUMBR, AIR 2 PCS 5707292414816

3302510 22” WHEEL WITH DRUMBR, AIR 2 PCS 5707292414823

3302520 24” WHEEL WITH DRUMBR, AIR 2 PCS 5707292414830

3302300 20” WHEEL WITH DRUMBR., FLEXEL 2 PCS 5707292414748

3302310 22” WHEEL WITH DRUMBR., FLEXEL 2 PCS 5707292414755

3302320 24” WHEEL WITH DRUMBR., FLEXEL 2 PCS 5707292414762

344 2983051 ANCHOR PLATE, LEFT, COUGAR 1 PCS 5707292414847

345 2983052 ANCHOR PLATE, RIGHT, COUGAR 1 PCS 5707292414854

346 0602425 INSEX M6*25, STAINLESS 2 PCS 5707292404596

347 0380100 CLIP FOR CABLE 2 PCS 5707292136015

348 1101950 Washer ø6,1-16*1 MM, FZB 2 PCS 5707292140210

350 3503531 GAS PUMP LEVER WITH CLAMP 2 PCS 5707292413529

351 3503535 BRAKE PARKING LEVER WO/CLAMP 2 PCS 5707292413536

353 5002751 CABLE FOR BRAKE, SIZE 3+4 2 PCS 5707292413642

355 5002750 CABLE FOR BRAKE, SIZE 1+2 1 PCS 5707292413635

356 0371853 STRAINED WIRES 1,5MM 19T. 4 PCS 5707292135889

357 5002756 CABLE FOR RECLINE, OUTER 1-4 1 PCS 5707292413673



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

13

Cougar

358 3503540 DOUBLE CONTROL BOX 1 PCS 5707292413543

359 1940017 SHEET METAL SCREW UHX4,2*13FZB 2 PCS 5707292142597

360 0388006 SCREWNIPPLE 5*7,5MM 3 PCS 5707292136114

361 0371850 STRAINED WIRE 1,5-19 TR.1 2 PCS 5707292135872

362 5002998 CABLE FOR NEW RABBIT, 39 CM 2 PCS 5707292436016

363 3503532 GAS PUMP LEVER WITHOUT CLAMP 2 PCS 5707292427755

364 3503536 CLAMP W/SCREWS 1 PCS 5707292427762

370* 3002500 12½*2 1/4 BLACK WHEEL,BR/LEFT 1 PCS 5707292145642

3003100 12½*2¼”, BLACK, 5 SPOKED, PUR 1 PCS 5707292432988

371* 3003000 12½*2 1/4” BLACK WHEEL,BR/RIGH 1 PCS 5707292145659

3003110 12½*2¼”, BLACK, 5 SPOKED, PUR 1 PCS 5707292432995

372 1902400 STEEL SET SCREW 12*110MM 2 PCS 5707292142061

373 0602425 INSEX M6*25  RUSTFRI 2 PCS 5707292404596

374 5002751 CABLE FOR FRAKE, SIZE 3+4 2 PCS 5707292413642

375 0380000 CABLE TIGHTER M5*23 2 PCS 5707292135933

376 1604500 STEEL NUT 12MM, LARGE PACK 2 PCS 5707292141309

377 1608000 LOCK NUT 12MM, LARGE PACK 2 PCS 5707292141392

378 0380040 CABLE BENCH SCREW M5 2 PCS 5707292135988

379 0380060 CABLING, FLEXIBLE 4 PCS 5707292425195

380* 970304-113 BACK CUSHION THIN SIZE 1,BLACK 1 PCS 5707292413437

970304-213 BACK CUSHION THIN SIZE 2,BLACK 1 PCS 5707292414137

970304-313 BACK CUSHION THIN SIZE 3,BLACK 1 PCS 5707292414144

970304-413 BACK CUSHION THIN SIZE 4,BLACK 1 PCS 5707292414151

381 2704300 BLACK HUB CAP FOR ROLKO WHEEL 2 PCS 5707292144515

382* 4430100 LOINSUPPORT SIZE 1+2 1 PCS 5707292150417

4430200 LOINSUPPORT SIZE 2½-3-4 1 PCS 5707292150424

340+342* 970303-113 CUSHION F/STRAP BACK 1,BLACK 1 PCS 5707292413420

970303-213 CUSHION F/STRAP BACK 2,BLACK 1 PCS 5707292414090

970303-313 CUSHION F/STRAP BACK 3,BLACK 1 PCS 5707292414106

970303-413 CUSHION F/STRAP BACK 4,BLACK 1 PCS 5707292414120

341+343* 970460-113 SEAT CUSHION SIZE 1, BLACK 1 PCS 5707292413284

970460-213 SEAT CUSHION SIZE 2, BLACK 1 PCS 5707292413291

970460-313 SEAT CUSHION SIZE 3, BLACK 1 PCS 5707292413307

970460-413 SEAT CUSHION SIZE 4, BLACK 1 PCS 5707292413314

* CHOOSE SIZE



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

14

Cougar

P
e
r

p
o
s
4
3
8
 &

 R
8
2
 h

a
n
d
le

 a
d
d
e
d
(a

rm
re

s
t)

0
1
.0

5
.0

7
6

p
e
r

fj
a

4
 x

 p
o
s
 4

3
7
 a

d
d
e
d

0
2
.0

7
.0

8

M
a

il:
 r

8
2

@
r8

2
.d

k

S
ig

n
.:

A
p

p
.:

D
a

te
:

D
a

te
:

S
u
rf

a
c
e

:
M

a
te

ri
a

l:

P
ro

d
u
c
t:

P
a

rt
 o

f:

T
it
le

:

S
c
a

le
:

D
ra

w
in

g
 n

o
.:

fj
a

C
o
u
g
a
r 

A
c
c
e
s
s
o
ri
e
s
 1C

o
u
g
a
r

7
9
2
3
6

1
:7

.5
2
6
-1

0
-2

0
0
5

T
:\
T

E
G

N
\E

x
p
lo

d
e
\C

O
M

F
O

R
T

T
o
l: 

D
S

/I
S

O
 2

7
6
8
-m

W
e

ig
h
t:

7
3
9
4

7
g

F
o

rm
a

t:

A
3

9
H

ip
s
u
p
p
o
rt

 4
5
0
->

4
4
9
 4

4
9
->

4
4
2
 

2
4
.0

6
.0

9
p
e
r

8
2
0
.0

1
.0

9
H

ip
s
u
p
p
o
rt

 r
e
d
e
s
ig

n
e
d

P
a

ra
lle

lv
e

j 
3

8
7

5
1
 G

e
d

v
e

d
T

il:
  

 7
9

 6
8

 5
8

 8
8

F
a

x
: 

7
5

 6
6

 5
1
 9

2

7

4
3

8

4
5

1

4
4

8

3
7

3

4
3

7

4
3

2
4

3
3

4
3

1

4
2

0

4
2

6

4
0

3

4
3

0

4
1

2

4
1

9

4
2

8

4
1

4

4
0

9

4
1

0

4
1

1

4
2

4

4
0

5

4
1

8

4
0

6

4
2

2

4
0

2
4

1
7

4
0

7

4
2

5

4
1

5

4
2

1

4
2

8

4
1

3

4
0

4

4
2

7

4
2

3

4
4

2

4
4

1

4
4

6
4

4
2

4
4

7

4
2

0

4
4

3

4
4

3

4
4

8

4
0

8

4
4

0

4
3

9

4
4

4

4
6

4

4
6

0

4
6

8

4
6

2

4
6

5

4
6

3

4
6

6

4
4

7

4
6

7

4
6

1

S
iz

e
 3

&
4

S
iz

e
 3

&
4

4
8

0

4
8

3

4
8

1
4

8
2

4
8

6

4
8

4

4
8

5

4
0

1

3
7

1

3
7

2

4
5

0

3
7

4

3
7

5
3

7
7

3
7

8

3
7

0

4
3

8

4
3

7

S
iz

e
 1

&
2

3
7

6

4
4

9



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

15

Cougar

Position No. Description Quantity Unit of Measure Ean code

401 1606275 LOCK NUT 4MM, LARGE PACK 2 PCS 5707292141347

402 74681 LOCKING PIN, ARMREST 2 PCS 5707292419132

403 74778 COVER FOR TILTNING LINK 2 PCS 5707292412584

404 74779 TILTING LINK, ARMREST 2 PCS 5707292419156

405* 74795 SHIELD GUARD SIZE 1, LEFT 1 PCS 5707292419804

74781 SHIELD GUARD LEFT, SIZE 2 1 PCS 5707292412553

406 74783 HOLDER F. ARMREST LEFT 1 PCS 5707292412607

407 74784 RELEASE F. ARMREST 2 PCS 5707292419903

408* 74791 TURNABLE SUPPORT SIZE 1, LEFT 1 PCS 5707292419828

74775 TURNABLE SUPPORT SIZE 2, LEFT 1 PCS 5707292419897

409 74773 EXTENSION, LEFT 1 PCS 5707292419873

410 74786 HANDLE FOR LOCK 2 PCS 5707292419866

411 74788 SPACER 2 PCS 5707292419859

412 74689 PIN FOR LOCK OF TOOTH 2 PCS 5707292419743

413 74831 TUBE FOR ELEVATION 2 PCS 5707292419774

414 74682 PIN FOR RELEASE OF TOOTH 2 PCS 5707292419736

415 80611 SLIDEBAR 60*15*8, M6*2 2 PCS 5707292405395

416 3652501 R82 HANDLE M6*16MM SCREW 2 PCS 5707292413963

417 0588014 RUSTL.TIGHTENING SPRING 3*14 2 PCS 5707292137753

418 0532005 STAINLESS PIN M5*24 2 PCS 5707292420138

419 0609721 INSEX 4*20 FZB 2 PCS 5707292439222

420 0659005 INSEX BUTTON HEAD M6*10,STAINL 4 PCS 5707292423740

421 0602425 INSEX M6*25, STAINLESS 2 PCS 5707292404596

422 0602450 INSEX M6*40 STAINLESS 4 PCS 5707292400673

423 1750800 LOCK NUT, STAINLESS M8 2 PCS 5707292141484

424 0310111 STAINLESS PRESS SPRING 0,5*4,0 2 PCS 5707292419965

425 0310100 PRESSURESPRING 25 MM F.SPINDEL 2 PCS 5707292135513

426 0310112 STAINLESS PRESS SPRIGN 1,2*12 2 PCS 5707292419972

427 0310152 STAINLESS SPRING. 1,2*12*30M 2 PCS 5707292388872

428 3470601 R82 handle M6*35mm Screw 2 PCS 5707292413918

430* 74794 SHIELD GUARD SIZE 1, RIGHT 1 PCS 5707292419798

74780 SHIELD GUARD RIGHT, SIZE 2 1 PCS 5707292412546

431 74782 HOLDER FOR ARMREST RGHT 1 PCS 5707292412591

432* 74790 TURNABLE SUPPORT SIZE 1, RIGHT 1 PCS 5707292419811

74774 TURNABLE SUPPORT SIZE 2, RIGHT 1 PCS 5707292419781

433 74772 EXTENSION, RIGHT 1 PCS 5707292419880

437 1100485 SPRING WASHER M5, STAINLESS 4 PCS 5707292478603

438 1100490 SPRING WASHER M6  STAINLESS 4 PCS 5707292411297

439 0658016 BUTTON HEAD M5*16, RUSTFRI 4 PCS 5707292139399

440* 6175171 CUSHION SIZE 1 2 PCS 5707292189301

6175172 CUSHION SIZE 2 2 PCS 5707292189318

441 82953 PLATE FOR HIP SUPPORT 2 PCS 5707292126047

442 82974 THREADED PLATE FOR HIP SUPPORT 2 PCS 5707292126184

443 82542 HOUSE TOOL 4 PCS 5707292124593

444 74870 STEERING ARM, SIDESUPPORT 2 PCS 5707292419101

445 82939 TIGHTENING BUSHING F. SWINGARM 4 PCS 5707292125941

446 0609728 INSEX, STAINLESS 6*16 UH 4 PCS 5707292138491

447 0602207 STAINLESS INSEX M6*18,STAINLESS 4 PCS 5707292430380

448 0658010 BUTTOM HEAD M5 X 10,STAINLESS 4 PCS 5707292139375



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

16

Cougar

449 80603 SLIDEBAR 15*15*8, M5 4 PCS 5707292405388

450 970320-1 WEDGES FOR THING BACK CUSH. 1 1 PCS 5707292427489

451 970320-2 WEDGES FOR THING BACK CUSH. 2 1 PCS 5707292427496

460 82998 TRAY PLATE, 8 MM ACRYL 1 PCS 5707292126405

461 74860 BRACKET (RIGHT), SIZE 1 TABLE 1 PCS 5707292420077

462 74861 BRACKET (LEFT), SIZE 1, TABLE 1 PCS 5707292420084

463 6118930 NUT M8 4 PCS 5707292353825

464 0624801 INSEX SCREW COUNTERS. 8*20 4 PCS 5707292139061

465 2502002 FERRULE D18*0,8-2,5 BLACK 4 PCS 5707292433947

466 74862 BRACKET (LEFT), SIZE2, TABLE 1 PCS 5707292420091

467 74863 BRACKET (RIGHT), SIZE 2, TABLE 1 PCS 5707292420107

468 82695 TRAY PLATE, 8 MM ACRYL 1 PCS 5707292402172

480* 6175111 POMMEL SIZE 1, BLACK PUR 1 PCS 5707292189103

6175112 POMMEL SIZE 2, BLACK PUR 1 PCS 5707292189110

6175113 POMMEL SZ. 3, BLACK PUR 1 PCS 5707292189127

6175114 POMMEL SIZE 4, BLACK PUR 1 PCS 5707292189134

481 74542 MOUNTING F. ABDUCTION BLOCK 1 PCS 5707292419071

482 74543 BRACE F. ABDUCTION BLOCK 1 PCS 5707292419064

483 1811275 CUTTING SCREW 4*30MM 2 PCS 5707292141743

484 3503001 R82 HANDLE M8*15MM SCREW 1 PCS 5707292413925

485 0602205 STAINLESS INSEX M6*16 2 PCS 5707292404732

486 1100490 SPRING WASHER M6  STAINLESS 2 PCS 5707292411297

* CHOOSE SIZE



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

17

Cougar

n
e
w

 C
a
lf
 S

u
p
p
o
rt

  
p
o
s
5
4
5
-5

3
8

p
e
r

p
e
r

N
e
w

 m
o
u
n
ti
n
g
 f
o
r 

C
a
lf
 S

u
p
p
o
rt

0
2
.0

6
.0

8

2
3
.0

8
.1

0

M
a

il:
 r

8
2

@
r8

2
.d

k

S
ig

n
.:

A
p

p
.:

D
a

te
:

D
a

te
:

S
u
rf

a
c
e

:
M

a
te

ri
a

l:

P
ro

d
u
c
t:

P
a

rt
 o

f:

T
it
le

:

S
c
a

le
:

D
ra

w
in

g
 n

o
.:

fj
a

C
o
u
g
a
r 

A
c
c
e
s
s
o
ri
e
s
 2C

o
u
g
a
r

7
9
2
3
7

1
:7

.5
2
6
-1

0
-2

0
0
5

T
:\
T

E
G

N
\E

x
p
lo

d
e
\C

O
M

F
O

R
T

T
o
l: 

D
S

/I
S

O
 2

7
6
8
-m

W
e

ig
h
t:

F
o

rm
a

t:

A
3

1
0

O
-r

in
g
 p

o
s
5
0
3
 r

e
m

o
v
e
d
 (

fo
o
tr

e
s
t)

0
9
.1

2
.1

0
p
e
r

9
0
2
.0

9
.1

0
p
o
s
 5

1
1
->

5
1
0
 (

fo
o
tr

e
s
t)

p
e
r

7

P
a

ra
lle

lv
e

j 
3

8
7

5
1
 G

e
d

v
e

d
T

il:
  

 7
9

 6
8

 5
8

 8
8

F
a

x
: 

7
5

 6
6

 5
1
 9

2

8

5
9

9

5
8

5

5
4

3
5

4
4

5
8

6

5
4

5

5
4

6

5
8

1

5
4

1

5
4

9

5
4

2

5
4

8

5
4

6

5
4

5
5

3
8

5
4

3

5
4

1

5
6

8

5
4

2

5
6

9

5
2

1
5

2
0

5
1

9
5

1
8

5
1

7
5

1
6

5
1

5

5
4

4

5
1

0

5
0

9

5
1

4

5
0

8

5
1

2

5
0

7

5
0

6

5
0

4

5
0

2

5
0

5

5
2

2

5
0

1

5
2

1

5
3

3
5

3
5

5
3

6

5
2

2

5
8

3

5
1

3

5
8

4

5
8

2
5

2
3

5
9

1
5

9
2

5
2

4

5
9

3

5
9

0

5
9

4
5

9
6

5
9

7
5

9
5

5
9

8

5
3

8

5
7

0

5
0

1

5
0

2

5
0

4

5
5

1

5
5

2

5
5

3

5
1

1

5
1

0
5

1
3

5
0

9

5
6

9

5
5

6

5
5

7

5
5

8

5
5

4
5

5
5

5
1

2

5
6

8

5
0

5

5
3

7

5
3

9
5

4
0

5
3

9

5
4

0

5
7

1

5
1

0



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

18

Cougar

Position No. Description Quantity Unit of Measure Ean code

501 74816 PRESS BUTTON FOR FOOT REST 1 PCS 5707292425843

502 0250020 StEEL BALL RB5 2 PCS 5707292415196

503 0101500 O-RINGE Ø9*1,5 EP7010, EPDM 1 PCS 5707292415516

504 0310100 PRESSURESPRING 25 MM F.SPINDEL 1 PCS 5707292135513

505 0602457 INSEX M3*30 RUSTFRI 1 PCS 5707292412478

506 74877 UPPER PART FOR FOOT REST,LEFT 1 PCS 5707292425881

507 74814 BUSH FOR FOOTREST 2 PCS 5707292426239

508 0602425 INSEX M6*25, STAINLESS 2 PCS 5707292404596

509 80617 SLIDEBAR 50*15*8,M8*2 2 PCS 5707292405401

510 0603540 INSEX LAV HOVED M8*16, RUSTFRI 2 PCS 5707292412485

511 0609816 STAINLESS INSEX SCREW 8*16 2 PCS 5707292138569

512 5097001 STATIONARY BRACKET, LEFT 1 PCS 5707292412744

513 5097002 STATIONARY BRACKET, RIGHT 1 PCS 5707292412751

514 74851 TUBE HEIGHT ADJUSTABLE 2 PCS 5707292418579

515 0602451 INSEX M6*45, STAINLESS 2 PCS 5707292412461

516 74672 STAND FOR TUBE, COUGAR 2 PCS 5707292411938

517 74673 HOUSE, COUGAR FOOTREST 2 PCS 5707292412010

518 1237160 STAINLESS SCREW M10*30,POINTED 2 PCS 5707292415011

519 74674 FLANGE FOR FOOTREST, COUGAR 2 PCS 5707292412034

520 74757 BASEPLATE, LEFT 1 PCS 5707292412041

521 1631080 STAINLESS LOCK NUT 8MM 2 PCS 5707292141453

522 0602491 INSEX M8*60, STAINLESS 2 PCS 5707292412058

523 74756 BASEPLATE, RIGHT, SIZE 1 1 PCS 5707292412157

524 74878 UPPER PART FOR FOOT REST,RIGHT 1 PCS 5707292425867

533 74896 DOUBBLE FOOT PLATE, SIZE 1 1 PCS 5707292425461

534 2504500 FERRULE E20*1,0-2,0 INT.BLACK 2 PCS 5707292144126

535 6148301 FOOTSTOOL LITTLE, 5MM, BLACK 1 PCS 5707292188120

536 0506513 STAINLESS BLIND RIVET Ø4, 8*12 4 PCS 5707292137326

537 4005010 3MM RUBBER MATT,BLACK W/GLUE 0,05 METER 5707292148674

541 0658010 BUTTOM HEAD M5 X 10,STAINLESS 4 PCS 5707292139375

542 0808012 STAINLESS STOP SCREW 8*12 2 PCS 5707292140067

543 0609729 STAINLESS INSEX 6*16 2 PCS 5707292435330

544 0602205 STAINLESS INSEX M6*16 2 PCS 5707292404732

545 74808 PROFILE FOR BRACKET, CALF SUP. 2 PCS 5707292415585

546 74807 BOLT M6 / Ø8,5 2 PCS 5707292425171

547 81925 LEG SUPPORT MOUNTING FOR KOALA 2 PCS 5707292119933

548* 5036765 UPHOLSTERED LEG SUPPORT SIZE 1 1 PCS 5707292426840

5036766 UPHOLSTERED LEG SUPPORT SIZE 2 1 PCS 5707292426857

5036767 UPHOLSTERED LEG SUPPORT SIZE 3 1 PCS 5707292426864

5036768 UPHOLSTERED LEG SUPPORT SIZE 4 1 PCS 5707292426871

549* 970555-113 COVER FOR LEG REST, SIZE 1 1 PCS 5707292419040

970555-213 COVER FOR LEG REST, SIZE 2 1 PCS 5707292426697

970555-313 COVER FOR LEG REST, SIZE 3 1 PCS 5707292426703

970555-413 COVER FOR LEG REST, SIZE 4 1 PCS 5707292426710

551 0609840 STAINLESS INSEX SCREW 8*40 1 PCS 5707292138613

552 1108025 WASHER M8,STAINLESS A4,DIN9021 1 PCS 5707292140395

553 74859 UPPER PART F/AMPUTATIONS SUPP. 1 PCS 5707292430007

554 1102902 WASHER 5MM, A2 2 PCS 5707292411280

555 0658016 BUTTON HEAD M5*16, RUSTFRI 2 PCS 5707292139399



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

19

Cougar

556 74875 AXLE FOR AMPUTATIONS SUPPORT 1 PCS 5707292430021

557 74868 PROFILE FOR BRACKET AMPOTATION 1 PCS 5707292430038

558 0602205 STAINLESS INSEX M6*16 2 PCS 5707292404732

561 0658010 BUTTOM HEAD M5 X 10,STAINLESS 4 PCS 5707292139375

562 0808012 STAINLESS STOP SCREW 8*12 2 PCS 5707292140067

563 0609729 STAINLESS INSEX 6*16 2 PCS 5707292435330

564 0602205 STAINLESS INSEX M6*16 2 PCS 5707292404732

565 74808 PROFILE FOR BRACKET, CALF SUP. 2 PCS 5707292415585

566 74807 BOLT M6 / Ø8,5 2 PCS 5707292425171

567 81925 LEG SUPPORT MOUNTING FOR KOALA 2 PCS 5707292119933

568* 5036760 UPHOLSTERED LEG REST, SIZE 1 2 PCS 5707292426802

5036761 UPHOLSTERED LEG REST, SIZE 2 2 PCS 5707292426833

569* 970550-113 COVER FOR LEG REST SIZE 1 2 PCS 5707292419033

970550-213 COVER FOR LEG REST SIZE 2 2 SET 5707292421500

570* 970920 SPOKEPROTECTOR 20”, COUGAR 2 PCS 5707292413826

970922 SPOKEPROTECTOR 22”, COUGAR 2 PCS 5707292413833

970924 SPOKEPROTECTOR 24”, COUGAR 2 PCS 5707292413840

571 2982401 CLIPS FOR SPOKE GUARDS, BLACK 6 PCS 5707292427670

581 6155025 HEEL COAT, LEATHER W/STRAP, RIGHT 1 PCS 5707292188625

582 6155026 HEEL COAT,LEATHER W/STRAP,LEFT 1 PCS 5707292188632

583 0610516 COUNTER INSEX M5*16 4 PCS 5707292138644

584 1102902 WASHER 5MM, A2 4 PCS 5707292411280

585 1606300 LOCK NUT 5 MM 4 PCS 5707292141354

586 5515150 GIRTH FOOT-STRAP W.FIXL.F.TO.C 2 PCS 5707292177810

590 970711 FIX LOCK FOR COUGAR BACK 1 SET 5707292427953

591 74855 BUSH WITH TAP, FOR FIXLOCK 2 PCS 5707292427885

592 0445025 25MM PRESS BUCKLE, BLACK 2 PCS 5707292465160

593 0640911 BUTTON HEAD M5*10 FZB TUFLOK 2 PCS 5707292428479

594* 1631060 STAINLESS LOCK NUT 6MM 4 PCS 5707292141446

1606300 LOCK NUT 5 MM 4 PCS 5707292141354

595 74869 MOUNTING FOR FIXLOCK 2 PCS 5707292427892

596 0445025 25MM PRESS BUCKLE, BLACK 4 PCS 5707292465160

597* 0602205 STAINLESS INSEX M6*16 4 PCS 5707292404732

0631955 STAINLESS BUTTON HEAD M5*12 4 PCS 5707292139207

598* 0602205 STAINLESS INSEX M6*16 4 PCS 5707292404732

0659500 BUTTON HEAD SCREW 4 PCS 5707292139450

599 1100490 SPRING WASHER M6  STAINLESS 4 PCS 5707292411297

* CHOOSE SIZE



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

20

Cougar

6
6

6

6
6

0
6

6
5

6
5

9

6
6

4

6
6

8

6
6

2
6

6
1

6
6

3

6
6

9
6

6
5

6
6

7

6
5

8

6
3

0
6

3
3

6
3

1

6
3

5
6

3
6

6
3

2

6
3

4

6
7

6

6
7

4

6
4

9

6
7

7

6
7

2

6
4

8

6
4

1

6
4

7
6

4
2

6
4

3

6
4

4

6
4

5
6

4
6

6
5

4
6

5
1

6
5

3

6
5

3

6
7

8

6
7

9

6
8

0

6
6

5

6
8

2

6
8

1

6
5

2

6
8

3

6
7

0

6
7

1

6
7

3

6
7

5

6
5

4

6
8

4

6
8

5

































































































































7
9

2
3

8

 C
o
u
g
a
r 

A
c
c
e
s
s
o
ri

e
s
 3





































































R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

21

Cougar

Position No. Description Quantity Unit of Measure Ean code

601 2982510 STOKHOLDER, BUND, DOBBELT 1 PCS 5707292428028

602 2982520 STOKHOLDER, TOP 1 PCS 5707292428035

603 74798 BØSNING, STOKKEHOLDER 1 PCS 5707292427878

604 0602451 INSEX M6*45, STAINLESS 1 PCS 5707292412461

605 74090 MOUNTING FOR FRONTFORK 1 PCS 5707292374066

611* 74901 HAND-BRACE SIZE 1 1 PCS 5707292424860

74902 HAND-BRACE SIZE 2 1 PCS 5707292424877

74903 HAND-BRACE SIZE 3 1 PCS 5707292421012

74904 HAND-BRACE SIZE 4 1 PCS 5707292421029

612 2500520 TPE cover ø20mm 2 PCS 5707292401649

613 3503001 R82 HANDLE M8*15MM SCREW 1 PCS 5707292413925

614 0723061 STOPSKRUE M. LANG TAP M8*12 4 PCS 5707292422576

615 3501201 R82 handle M8*25mm Screw 2 PCS 5707292413932

616 74789 SAFETY DEVICE FOR HANDBRACE 2 PCS 5707292420909

617 0310112 STAINLESS PRESS SPRIGN 1,2*12 2 PCS 5707292419972

618* 74911 FRAME BACK, SIZE 1 1 PCS 5707292424969

74912 FRAME BACK, SIZE 2 1 PCS 5707292424976

74913 FRAME BACK, SIZE 3 1 PCS 5707292421159

74914 FRAME BACK, SIZE 4 1 PCS 5707292421173

619 0661200 BUTTON HEAD SCREW 8*12 STAINL. 4 PCS 5707292139542

620 1100500 SPRING WASHER 8MM, STAINLESS 4 PCS 5707292140142

621* 970055-113 BACK EXTENSION SIZE 1, BLACK 1 PCS 5707292413772

970055-213 BACK EXTENSION SIZE 2, BLACK 1 PCS 5707292433305

970055-313 BACK EXTENSION SIZE 3+4, BLACK 1 PCS 5707292433312

622* 74906 HOLDER FOR HEADREST, SIZE 1 1 PCS 5707292424884

74907 HOLDER FOR HEADREST, SIZE 2 1 PCS 5707292424952

74908 HOLDER FOR HEADREST, SIZE 3 1 PCS 5707292421050

74909 HOLDER FOR HEADREST SIZE 4 1 PCS 5707292421111

623 0615010 INSEX M8*30 FZB, SHORTENED 1 PCS 5707292367990

624 1607002 LOCK NUT 8MM, A2 1 PCS 5707292410955

643 74799 BØSNING, BRUGERBETJENT UDLØSER 1 PCS 5707292427861

644 74090 MOUNTING FOR FRONTFORK 1 PCS 5707292374066

645 5002771 CABLE FOR SEAT TILT, 1-4 1 PCS 5707292413871

646 0388006 SCREWNIPPLE 5*7,5MM 1 PCS 5707292136114

647 0602425 INSEX M6*25, STAINLESS 1 PCS 5707292404596

649 0371853 STRAINED WIRES 1,5MM 19T. 1 PCS 5707292135889

651 74639 CLAMPING BRACKET, FRONT 2 PCS 5707292406088

652 74645 CLAMPING BRACKET, REAR 2 PCS 5707292410467

653 0663035 BUTTON HEAD M8*35, RUSTFRI 4 PCS 5707292139627

654 1631080 STAINLESS LOCK NUT 8MM 4 PCS 5707292141453

641+ 642 
+ 648

3503531 GAS PUMP LEVER WITH CLAMP 1 PCS 5707292413529

665 2504000 FERRULE E15*1,0-2,0 INT.BLACK 2 PCS 5707292144102

670 1606300 LOCK NUT 5 MM 2 PCS 5707292141354

671 1102900 FAZET WASHER 5 MM 4 PCS 5707292140272

672 1125000 SCREENWASHER FZB BLACK 5/16*30 2 PCS 5707292140470

673 0609726 INSEX 5*30 UH. FZB 2 PCS 5707292433381

674 1310676 DISTANCE PCS. BLACK 5*15*10MM 2 PCS 5707292480903

675 75900 Tray, venttray, Cougar 1 PCS 5707292480712



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
E-mail: r82@r82.dk
Web: www.r82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

22

Cougar

676 0659005 INSEX BUTTON HEAD M6*10,STAINL 2 PCS 5707292423740

677 5540545 STRAP FOR OXYGEN BOTTLE 2 PCS 5707292480798

678 0659570 BUTTON HEAD SCREW 6*25 STAINL. 2 PCS 5707292139474

679 1105060 STAINLESS WASHER 6MM 2 PCS 5707292140357

680 1631060 STAINLESS LOCK NUT 6MM 2 PCS 5707292141446

681 75901 Square tube, venttray, Cougar 2 PCS 5707292480736

682 5540540 STRAP FOR VENTTRAY 2 PCS 5707292480781

683 0506509 RIVET 4*10, STAINLESS 2 PCS 5707292472441

* CHOOSE SIZE


	Cougar
	cougar_48870



